



## Test Report

No.: GZ0806114365/CHEM

Date: JUL 02 2008

Page 1 of 4

SHANXI SUNNY GLASSWARE FACTORY SHENZHEN OFFICE  
RM 204, BAOHU BUILDING, DONGHU ROAD, LUOHU DISTRICT, SHENZHEN, GUANGDONG, CHINA

The following sample(s) was/were submitted and identified on behalf of the applicant as Coffee glass

SGS Ref No. : SZ11126876  
Buyer : TEDI  
Manufacturer : SHANXI SUNNY GLASSWARE FACTORY  
Country of Origin : CHINA  
Country of Destination : GERMANY  
Sample Receiving Date : JUN 26, 2008  
Testing Period : JUN 26, 2008 TO JUL 02 2008

Test Requested : In accordance with German Food, Articles of Daily Use and Feed Code of September 1, 2005 (LFGB), Section 30 & DIN 51032:1986.

Test Method : With reference to EN 1388: 1995.  
Analysis was performed by Inductively Coupled Argon Plasma Spectrometry.

Conclusion : When tested as specified, the submitted sample(s) do not comply with the limit as stated in the German Food, Articles of Daily Use and Feed Code of September 1, 2005 (LFGB), Section 30.

Signed for and on behalf of  
SGS-CSTC Ltd.

Wang HongLei, Leo  
Sr. Engineer

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not generate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.  
Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested. This document cannot be reproduced except in full, without prior approval of the Company.



SGS-CSTC Standards Technical Services Co., Ltd.  
Guangzhou Industrial Chemical Laboratory

198 Kazhu Road, Sointech Park, Guangzhou Economic & Technology Development District, Guangzhou, China 510863 | (86-20) 82155555 | (86-20) 82075125 | www.cn.sgs.com  
中国·广州·经济技术开发区科学城科珠路198号 邮编: 510863 | (86-20) 82155555 | (86-20) 82075125 | e: sgs.china@sgs.com

Member of the SGS Group (SGS SA)

Results:

	<u>No.1</u>				Hollow-ware 1 Limit
	<u>1</u>	<u>2</u>	<u>3</u>	<u>4</u>	
Released Lead (mg/L)	< 0.05	< 0.05	< 0.05	< 0.05	4.0
Released Cadmium (mg/L)	< 0.01	< 0.01	< 0.01	< 0.01	0.3
Volume of 4% Acetic acid used (ml)	340	340	340	340	
Depth (mm)	125	125	125	125	
Diameter(mm)	78	78	78	78	

	<u>No.1</u>				Drinking rim Limit
	<u>1</u>	<u>2</u>	<u>3</u>	<u>4</u>	
Released Lead (mg/article)	14.3	14.9	24.0	24.3	2.0*
Released Cadmium (mg/article)	1.3	1.4	2.3	2.4	0.2*
Volume of 4% Acetic acid used (ml)	200	200	200	200	
Depth (mm)	125	125	125	125	
Diameter(mm)	78	78	78	78	

Note : 1. < = Less than  
 2. \* = Exceeds limit

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not generate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested. This document cannot be reproduced except in full, without prior approval of the Company.



Remark:

Category	Internal depth (mm)	Material	range
Flatware 1	≤ 25	Ceramics, glass and glass ceramics	Tableware, kitchen equipment
Hollow-ware 1	> 25	Ceramics, glass and glass ceramics	Tableware, kitchen equipment
Flatware 2	≤ 25	Enamelled	Tableware, kitchen equipment
Hollow-ware 2	> 25	Enamelled	Tableware, kitchen equipment
Flatware 3	≤ 25	Ceramics, glass and glass ceramics	Cooking and baking utensils, receptacles also used as packaging storage containers
Hollow-ware 3	> 25	Ceramics, glass and glass ceramics	Cooking and baking utensils, receptacles also used as packaging storage containers
Flatware 4	≤ 25	Enamelled	Cooking and baking utensils, receptacles also used as packaging storage containers
Hollow-ware 4	> 25	Enamelled	Cooking and baking utensils, receptacles also used as packaging storage containers
Flatware 5	Samples for enamelled containers parts or equipment and water heaters		

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not generate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested. This document cannot be reproduced except in full, without prior approval of the Company.



Sample photo :



SGS authenticate the photo on original report only

\*\*\* End of Report \*\*\*

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not generate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

